
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 







 

[...]
Peak Daily (2-Hr Peak) (gpd): 1,200,000 4,400,000 8,800,000 13,200,000

Design Influent Loading:
BOD5 (mg/l)= 300 300 300 300

TSS (mg/l)= 300 300 300 300
NH3N (mg/l)= 35 35 35 35

Total Nitrogen (mg/l)= 70 70 70 70
Total Phosphorus (mg/l)= 10 10 10 10

Design Effluent Water Quality Parameters:
BOD5 (mg/l)= 5 5 5 5

TSS (mg/l)= 5 5 5 5
NH3N (mg/l)= 2 2 2 2

Chorine Residual (after 20 minutes) (mg/l)= 1 1 1 1
Dissolved Oxygen (mg/l) 2 2 2 2
Total Phosphorus (mg/l) 1 1 1 1

Conventional activated sludge process mode to treat municipal wastewater.
System to include aeration, clarifier, tertiary filtration, chlorine contact or UV, and sludge holding.

Page 1 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
SUMMARY

PROPOSED FACILITIES
Interim I Interim II Interim III Final

Process:
Total Plant BOD5 Loading (lbs/day): 738.1 2706.3 5412.7 8119.0
TSS Loading (lbs/day): 738.1 2706.3 5412.7 8119.0
MLSS (mg/l): 3,000 3,000 3,000 3,000
Hydraulic Retention Time (days): 0.60 0.55 0.55 0.55
Aerobic Sludge Residence Time (days): 6.76 6.27 6.27 6.27
Food to Mass Ratio: 0.167 0.180 0.180 0.180
Sludge Yield (lbs/day): 664 2,436 4,871 7,307
Sludge Yield (gpd):
(1.5%) 5,310 19,470 38,940 58,410

Aeration Basin:
Max Organic Loading (lbs/day/1,000 cf): 35 35 35 35
Proposed Organic Loading (lbs/day/1,000 cf): 30.75 33.17 33.17 33.17
Minimum Required Volume for BOD (cf): 21,088 77,324 154,647 231,971
Minimum Required Volume for Nitrification (cf): 21,322 78,181 156,362 234,543
Proposed Volume (cf): 24,000 81,600 163,200 244,800

Interim I Interim II Interim III Final
Clarifier:
Max Surface Loading at PDF (gpd/sf): 1,200 1,200 1,200 1,200
Proposed Surface Loading at PDF (gpd/sf): 995 519 1,037 1,037
Max Surface Loading at ADF (gpd/sf): 600 600 600 600
Proposed Surface Loading at ADF (gpd/sf): 249 130 259 259
Min Detention Time at PDF (hrs): 1.8 1.8 1.8 1.8
Proposed Detention Time at PDF (hrs): 2.08 3.98 1.99 1.99

Minimum Required Surface Area (sf): 1,000 3,667 7,333 11,000
Proposed Surface Area (sf): 1,206 8,482 8,482 12,723
Minimum Required Volume (cf): 12,031 44,115 88,229 132,344
Minimum Required Weir Length (ft): 60 220 440 660
Proposed Weir Length (ft): 110 440 440 660
Proposed Volume (cf): 13,873 97,546 97,546 146,320
Stilling Well Diameter (ft) 8 15 15 15
Stilling Well Velocity at PDF (ft/s) 0.037 0.039 0.077 0.116

Chlorine Contact Basin:
Min Detention Time at PDF (min): 20 20 20 20
Detention Time Provided at PDF (min): 24.24              35.25              26.44 23.50
Minimum Required Volume (cf): 2,228.0           8,169.4           16,338.8         24,508.2
Proposed Volume (cf): 2,700.0           14,400.0         21,600.0         28,800.0

Sludge Holding Basin:
Minimum Required Volume (cf): 10,648 39,042 78,083 117,125
Proposed Volume (cf): 17,625 61,100 91,650 122,200
Proposed Detention Time (days): 25 23 18 16

Air Supply:
Min Air Supply - Aeration (scfm): 1,640 6,014 12,028 18,042
Min Air Supply - Digester (scfm): 319 1171 2342 3514
Min Air Supply - Air Lift Pumps (scfm): 210 700 1365 2030
Min Total Air Supply (scfm): 2,170 7,885 15,736 23,586

Page 2 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
SIZING

AERATION BASIN

Interim I Interim II Interim III Final
Minimum Volume Required: 21,322 cf 78,181 cf 156,362 cf 234,543 cf

No. of Basins: 2 2 4 6

Proposed SWD: 12 ft 12 ft 12 ft 12 ft
Length (Ea. Basin): 50 ft 85 ft 85 ft 85 ft
Width (Ea. Basin): 20 ft 40 ft 40 ft 40 ft

Proposed Volume: 24,000 cf 81,600 cf 163,200 cf 244,800 cf

SLUDGE HOLDING
Interim I Interim II Interim III Final

Minimum Volume Required: 10,648 cf 39,042 cf 78,083 cf 117,125 cf

No. of Basins: 2 2 3 4

Proposed SWD: 11.75 ft 11.75 ft 11.75 ft 11.75 ft
Length (Ea. Basin): 50 ft 65 ft 65 ft 65 ft
Width (Ea. Basin): 15 ft 40 ft 40 ft 40 ft

Proposed Volume: 17,625 cf 61,100 cf 91,650 cf 122,200 cf

CLARIFIER

Interim I Interim II Interim III Final
Minimum Surface Area Required: 1,000 sf 3,667 sf 7,333 sf 11,000 sf

Minimum Volume Required: 12,031 cf 44,115 cf 88,229 cf 132,344 cf
Minimum Weir Length Required: 60 ft 220 ft 440 ft 660 ft

No. of Clarifiers: 1 2 2 3
Proposed SWD: 11.5 ft 11.5 ft 11.5 ft 11.5 ft

Proposed Diameter: 40 75 75 75
Proposed Stilling Well Diameter: 8 ft 15 ft 15 ft 15 ft

Proposed Weir Length: 110 ft 440 ft 440 ft 660 ft
Proposed Area: 1,206 sf 8,482 sf 8,482 sf 12,723 sf

Proposed Volume: 13,873 cf 97,546 cf 97,546 cf 146,320 cf

CHLORINE CONTACT

Interim I Interim II Interim III Final
2228.02 cf 8169.39 cf 16338.78 cf 24508.17 cf

No. of Basins 1 2 3 4
Proposed SWD: 9 ft 9 ft 9 ft 9 ft

Width (Ea. Basin): 30 ft 40 ft 40 ft 40 ft
Length (Ea. Basin): 10 ft 20 ft 20 ft 20 ft

Total Volume: 2,700.00   cf 14,400.00 cf 21,600.00 cf 28,800.00 cf

Proposed Volume: 2,700.00   cf 14,400.00 cf 21,600.00 cf 28,800.00 cf

Minimum Volume Required:

Page 3 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
INTERIM I PHASE

PARAMETERS
Influent: Effluent:

Q = 300,000       GPD S = 5 mg/l, BOD5eff

Qp1 = 1,200,000    GPD to Headworks TSSeff = 5 mg/l
Qp2 = 1,200,000    GPD downstream of Infl EQ (N/A) NH3N = 2 mg/l
So = 300 mg/l, BOD5infl Chlorine Residual = 1 mg/l @ 20 min det

TSSinf = 300 mg/l Total Phosphorus = 1 mg/l
Chemical Oxygen 
Demand (COD) = 545 mg/l .3-.8 (BOD/COD), used 0.55

TKN = 70 mg/l
NH3N = 35 mg/l

Organic N14° C = 35 mg/l
Winter Temp. Min. = 15 °C

Summer Temp. Max. = 29 °C
MLSS = 3,000 mg/l, conc. Of suspended solids in aeration tank

MLVSS = 70 % of MLSS
MLVSS (X) = 2100 mg/l, conc. Of volatile suspended solids in aeration tank

COEFFICIENTS
θc = 30 days, mean cell residence time
Y = 0.4 maximum yield coefficient, range: 0.3 - 0.5 (Metcalf & Eddy Table 8-10)

Yn = 0.12 g VSS / g NH4-N, range: 0.1 - 0.15 (Metcalf & Eddy Table 8-11)
Ko = 0.5 g / m^3, range: 0.40 - 0.60 (Metcalf & Eddy Table 8-11)
kd = 0.12 day^-1, endogenous decay coefficient, range: 0.06 - 0.2 (Metcalf & Eddy Table 8-10)
kd = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-10)

kd, 14°C = 0.099 g/g*d
Kdn = 0.080 g VSS / g VSS*d, range: 0.05 - 0.15 (Metcalf & Eddy Table 8-10)
Kdn = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-11)

Kdn, 14°C = 0.066 g/g*d
Kn = 0.740 g NH4-N / m^3, range: 0.5 - 1.0 (Metcalf & Eddy Table 8-11)
Kn = 1.053 unitless, range: 1.03 - 1.123 (Metcalf & Eddy Table 8-11)

Kn, 14°C = 0.572 g / m^3
µmn = 0.750 g VSS / g VSS*d, range: 0.20 - 0.90 (Metcalf & Eddy Table 8-11)
µn = 1.070 unitless, range: 1.06 - 1.123 (Metcalf & Eddy Table 8-11)

µm, 14°C = 0.535 g /g*d
fd = 0.150 unitless, range: 0.08 - 0.2 (Metcalf & Eddy Table 8-10)

DESIGN CALCULATIONS

A.  BOD5 Loading

F =  738.1 lb BOD5 /day 

B.  TSS Loading

TSS =  738.1 lb TSS /day 

C. Micro-organism Mass in Aeration Basin

Mv = 1925 lb

D. Aeration Volume

Min Volume (gal): 109,937.89  
Min Volume (cf): 14,697         

35 (TCEQ Chap. 217.154: Conventional with Nitrification, Temps 715°C)

Min Volume (cf): 21,088         

Min Volume (cf): 21,088         For BOD Reduction

TCEQ Max. Organic Loading: lbs BOD5/day/1000 cf

610
)(34.8 SSQ

F o −××
=

6
inf

10
)(34.8 effTSSTSSQ

TSS
−××

=

)(1 cd

c
v k

Y
FM

θ
θ

×+
×

×=

)(1
)(

cd

oc

k
SSY

X
Q

V
θ

θ
×+
−×

×
×

=

Page 4 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
INTERIM I PHASE

E. Nitrification
pH: 7.2             

DO (mg/L): 2.0             Dissolved Oxygen
Ko: 0.5             Half-Saturation coefficient for DO (Metcalf & Eddy Table 8-11)

Temp (°C): 15.0           
Effluent NH3 (mg/L): 2.0             

Temperature Term, Tt: 1.00           Tt=e^(0.098*(T-15))
DO Term, DOt: 0.80           DOt=DO/(Ko+DO)
pH Term, pHt: 1.00           pHt=1-0.833*(7.2-pH)

Kn: 0.40           Half-Saturation coefficient for oxidation of ammonia Kn=10^(0.051*T-1.158)
NH3 Term, NH3t: 0.83           NH3t=NH3/(Kn+NH3)

Nitrifier Growth Rate (days^-1): 0.33           Growth Rate=0.5*Tt*pHt*DOt*NH3t
Aerobic SRT Required (days): 3.01           SRT=1/Nitrifier Growth Rate

Safety Factor: 2.0             Typical Range: 1.5 - 2.5
Min Required Aerobic SRT (days): 6.0             

Minimum Aerobic Volume (cf): 21,322.1    For Nitrification

F. Sludge Yield
0.9 lbs Sludge / lb BOD

Sludge Yield: 664 lbs/day
Assume Percent Solids = 1.5 %

Qsludge = 5,310 gal/day

G. Clarifier

Max Surface Loading: 1,200 gpd/sf at Peak Flow
Max Surface Loading: 600 gpd/sf at Design Flow

Min Detention Time: 1.8 hrs at Peak Flow
Max Weir Loading: 20,000 gpd/lf at Peak Flow

Minimum Surface Area: 1,000 sf
Minimum Volume: 90,000 gallons = 12031.3 cf

Minimum Weir Length: 60 lf

H. Return Activated Sludge

Minimum Rate: 50% of Design Flow = 104.2 gpm
Maximum Rate: 100% of Design Flow = 208.3 gpm

Provide: 6 6" Air Lift Pumps or 3 8" Air Lift Pumps (If Air Lift Pumps Utilized) 

I. Sludge Holding Basin

Max Loading: 200 lbs volatile solids per day / 1,000 cf (TCEQ Chap. 217.249.j.5)
Sludge Yield (lbs/day): 664

Volatile Portion: 70%
Min Basin Volume (cf): 2,325         

Minimum Detention Time: 15              days (TCEQ Chap. 217.249.j.4)
Sludge Yield (gpd): 5,310         

Min Basin Volume (cf): 10,648       

Min Required Basin Volume (cf): 10,647.7

J. Chlorine Contact Basin

Minimum Detention Time: 20 minutes at Peak Flow

Minimum Volume: 16,666.67  gallons = 2,228.0   cf

(TCEQ Chap. 217.154: Activated Sludge, Secondary with 

Page 5 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
INTERIM I PHASE

K. Aeration
1. Aeration Basins

Minimum oxygen requirement = 3,200 scf per lb BOD5 per day @ 12' submergence and 20 deg C

Diffuser Submergence Depth = 12 ft
Correction Factor = 1.00

Minimum oxygen requirement = 1,640 scfm @ 20 deg C

2. Digester
Oxygen Requirement = 30 scfm per 1,000 ft3

Minimum oxygen requirement = 319 scfm

3. Air Lift Pumps

Minimum air requirement = 210 scfm

4. Total

Total Air Flow Requirement = 2,170 scfm

L. Fine Screen
Bar Spacing: 1.125 in (center to center)

Average Flow Rate: 0.3 MGD
Approximate Volume of Screenings: 13 cf/MG

Anticipated Volume of Screenings: 3.9 cf per day 1.01 CY Per Week

COARSE SCREEN (BYPASS/OVERFLOW BAR SCREEN)

Influent Flow Rate
Average Influent Flow Rate: 0.30 MGD = 208 gpm = 0.464 cfs

Peak Influent Flow Rate: 1.20 MGD = 833 gpm = 1.857 cfs

Channel Geometry
Channel Width: 2.00 ft

Design Channel Flow Depth: 0.3 ft
Max. Channel Depth: 0.7 ft

Bar Rack Geometry
Bar Size: 0.625 in

Clear Space Between Bars: 0.500 in
Incline Angle: 45 degrees

No. of Bars in Rack: 22
Clear Space: 0.8541667 sf per ft of channel depth

Headloss thru Bar Screen
Channel Area (Avg): 0.6 sf
Channel Area (Max): 1.4 sf

Approach Velocity (Avg): 0.774 fps (using design channel depth)
Approach Velocity (Peak): 1.326 fps (using max. channel depth)

Bar Screen Area (Avg): 0.26 sf
Bar Screen Area (Max): 0.60 sf

Velocity Through Bars (Avg): 1.81 fps (using design channel depth)
Velocity Through Bars (Max): 3.11 fps (using max. channel depth)

V= Velocity of flow through openings in rack
v= Approach velocity
g= Acceleration of gravity, 32.2

Assuming Clogging:
Assuming No Clogging: Clogging Factor:

Head Loss (Design): 0.0595 ft Head Loss (Design): ft
Head Loss (Max): 0.1749 ft Head Loss (Max): ft

Diffuser Submergence Depth (ft) Airflow Correction Factor
8 1.82
10 1.56
12 1.00

0.500
0.238
0.700

15 0.91
18 0.73
20 0.64

g
vVHeadLoss
××

=
−

27.0

22

Page 6 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
INTERIM II PHASE

PARAMETERS
Influent: Effluent:

Q = 1,100,000    GPD S = 5 mg/l, BOD5eff

Qp1 = 4,400,000    GPD to Headworks TSSeff = 5 mg/l
Qp2 = 4,400,000    GPD downstream of Infl EQ (N/A) NH3N = 2 mg/l
So = 300 mg/l, BOD5infl Chlorine Residual = 1 mg/l @ 20 min det

TSSinf = 300 mg/l Total Phosphorus = 1 mg/l
Chemical Oxygen 
Demand (COD) = 545 mg/l .3-.8 (BOD/COD), used 0.55

TKN = 70 mg/l
NH3N = 35 mg/l

Organic N14° C = 35 mg/l
Winter Temp. Min. = 15 °C

Summer Temp. Max. = 29 °C
MLSS = 3,000 mg/l, conc. Of suspended solids in aeration tank

MLVSS = 70 % of MLSS
MLVSS (X) = 2100 mg/l, conc. Of volatile suspended solids in aeration tank

COEFFICIENTS
θc = 30 days, mean cell residence time
Y = 0.4 maximum yield coefficient, range: 0.3 - 0.5 (Metcalf & Eddy Table 8-10)

Yn = 0.12 g VSS / g NH4-N, range: 0.1 - 0.15 (Metcalf & Eddy Table 8-11)
Ko = 0.5 g / m^3, range: 0.40 - 0.60 (Metcalf & Eddy Table 8-11)
kd = 0.12 day^-1, endogenous decay coefficient, range: 0.06 - 0.2 (Metcalf & Eddy Table 8-10)
kd = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-10)

kd, 14°C = 0.099 g/g*d
Kdn = 0.080 g VSS / g VSS*d, range: 0.05 - 0.15 (Metcalf & Eddy Table 8-10)
Kdn = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-11)

Kdn, 14°C = 0.066 g/g*d
Kn = 0.740 g NH4-N / m^3, range: 0.5 - 1.0 (Metcalf & Eddy Table 8-11)
Kn = 1.053 unitless, range: 1.03 - 1.123 (Metcalf & Eddy Table 8-11)

Kn, 14°C = 0.572 g / m^3
µmn = 0.750 g VSS / g VSS*d, range: 0.20 - 0.90 (Metcalf & Eddy Table 8-11)
µn = 1.070 unitless, range: 1.06 - 1.123 (Metcalf & Eddy Table 8-11)

µm, 14°C = 0.535 g /g*d
fd = 0.150 unitless, range: 0.08 - 0.2 (Metcalf & Eddy Table 8-10)

DESIGN CALCULATIONS

A.  BOD5 Loading

F =  2706.3 lb BOD5 /day 

B.  TSS Loading

TSS =  2706.3 lb TSS /day 

C. Micro-organism Mass in Aeration Basin

Mv = 7060 lb

D. Aeration Volume

Min Volume (gal): 403,105.59  
Min Volume (cf): 53,888         

35 (TCEQ Chap. 217.154: Conventional with Nitrification, Temps 715°C)

Min Volume (cf): 77,324         

Min Volume (cf): 77,324         For BOD Reduction

TCEQ Max. Organic Loading: lbs BOD5/day/1000 cf

610
)(34.8 SSQ

F o −××
=

6
inf

10
)(34.8 effTSSTSSQ

TSS
−××

=

)(1 cd

c
v k

Y
FM

θ
θ

×+
×

×=

)(1
)(

cd

oc

k
SSY

X
Q

V
θ

θ
×+
−×

×
×

=

Page 7 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
INTERIM II PHASE

E. Nitrification
pH: 7.2             

DO (mg/L): 2.0             Dissolved Oxygen
Ko: 0.5             Half-Saturation coefficient for DO (Metcalf & Eddy Table 8-11)

Temp (°C): 15.0           
Effluent NH3 (mg/L): 2.0             

Temperature Term, Tt: 1.00           Tt=e^(0.098*(T-15))
DO Term, DOt: 0.80           DOt=DO/(Ko+DO)
pH Term, pHt: 1.00           pHt=1-0.833*(7.2-pH)

Kn: 0.40           Half-Saturation coefficient for oxidation of ammonia Kn=10^(0.051*T-1.158)
NH3 Term, NH3t: 0.83           NH3t=NH3/(Kn+NH3)

Nitrifier Growth Rate (days^-1): 0.33           Growth Rate=0.5*Tt*pHt*DOt*NH3t
Aerobic SRT Required (days): 3.01           SRT=1/Nitrifier Growth Rate

Safety Factor: 2.0             Typical Range: 1.5 - 2.5
Min Required Aerobic SRT (days): 6.0             

Minimum Aerobic Volume (cf): 78,181.1    For Nitrification

F. Sludge Yield
0.9 lbs Sludge / lb BOD

Sludge Yield: 2,436 lbs/day
Assume Percent Solids = 1.5 %

Qsludge = 19,470 gal/day

G. Clarifier

Max Surface Loading: 1,200 gpd/sf at Peak Flow
Max Surface Loading: 600 gpd/sf at Design Flow

Min Detention Time: 1.8 hrs at Peak Flow
Max Weir Loading: 20,000 gpd/lf at Peak Flow

Minimum Surface Area: 3,667 sf
Minimum Volume: 330,000 gallons = 44114.7 cf

Minimum Weir Length: 220 lf

H. Return Activated Sludge

Minimum Rate: 50% of Design Flow = 381.9 gpm
Maximum Rate: 100% of Design Flow = 763.9 gpm

Provide: 20 6" Air Lift Pumps or 11 8" Air Lift Pumps (If Air Lift Pumps Utilized) 

I. Sludge Holding Basin

Max Loading: 200 lbs volatile solids per day / 1,000 cf (TCEQ Chap. 217.249.j.5)
Sludge Yield (lbs/day): 2,436

Volatile Portion: 70%
Min Basin Volume (cf): 8,525         

Minimum Detention Time: 15              days (TCEQ Chap. 217.249.j.4)
Sludge Yield (gpd): 19,470       

Min Basin Volume (cf): 39,042       

Min Required Basin Volume (cf): 39,041.5

J. Chlorine Contact Basin

Minimum Detention Time: 20 minutes at Peak Flow

Minimum Volume: 61,111.11  gallons = 8,169.4   cf

(TCEQ Chap. 217.154: Activated Sludge, Secondary with 

Page 8 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
INTERIM II PHASE

K. Aeration
1. Aeration Basins

Minimum oxygen requirement = 3,200 scf per lb BOD5 per day @ 12' submergence and 20 deg C

Diffuser Submergence Depth = 12 ft
Correction Factor = 1.00

Minimum oxygen requirement = 6,014 scfm @ 20 deg C

2. Digester
Oxygen Requirement = 30 scfm per 1,000 ft3

Minimum oxygen requirement = 1171 scfm

3. Air Lift Pumps

Minimum air requirement = 700 scfm

4. Total

Total Air Flow Requirement = 7,885 scfm

L. Fine Screen
Bar Spacing: 1.125 in (center to center)

Average Flow Rate: 1.1 MGD
Approximate Volume of Screenings: 13 cf/MG

Anticipated Volume of Screenings: 14.3 cf per day 3.71 CY Per Week

COARSE SCREEN (BYPASS/OVERFLOW BAR SCREEN)

Influent Flow Rate
Average Influent Flow Rate: 1.10 MGD = 764 gpm = 1.702 cfs

Peak Influent Flow Rate: 4.40 MGD = 3056 gpm = 6.808 cfs

Channel Geometry
Channel Width: 3.00 ft

Design Channel Flow Depth: 0.7 ft
Max. Channel Depth: 2.1 ft

Bar Rack Geometry
Bar Size: 0.625 in

Clear Space Between Bars: 0.500 in
Incline Angle: 45 degrees

No. of Bars in Rack: 32
Clear Space: 1.3333333 sf per ft of channel depth

Headloss thru Bar Screen
Channel Area (Avg): 2.1 sf
Channel Area (Max): 6.3 sf

Approach Velocity (Avg): 0.810 fps (using design channel depth)
Approach Velocity (Peak): 1.081 fps (using max. channel depth)

Bar Screen Area (Avg): 0.93 sf
Bar Screen Area (Max): 2.80 sf

Velocity Through Bars (Avg): 1.82 fps (using design channel depth)
Velocity Through Bars (Max): 2.43 fps (using max. channel depth)

V= Velocity of flow through openings in rack
v= Approach velocity
g= Acceleration of gravity, 32.2

Assuming Clogging:
Assuming No Clogging: Clogging Factor:

Head Loss (Design): 0.0592 ft Head Loss (Design): ft
Head Loss (Max): 0.1052 ft Head Loss (Max): ft

Diffuser Submergence Depth (ft) Airflow Correction Factor
8 1.82
10 1.56
12 1.00

0.500
0.237
0.421

15 0.91
18 0.73
20 0.64

g
vVHeadLoss
××

=
−

27.0

22

Page 9 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
INTERIM III PHASE

PARAMETERS
Influent: Effluent:

Q = 2,200,000    GPD S = 5 mg/l, BOD5eff

Qp1 = 8,800,000    GPD to Headworks TSSeff = 5 mg/l
Qp2 = 8,800,000    GPD downstream of Infl EQ (N/A) NH3N = 2 mg/l
So = 300 mg/l, BOD5infl Chlorine Residual = 1 mg/l @ 20 min det

TSSinf = 300 mg/l Total Phosphorus = 1 mg/l
Chemical Oxygen 
Demand (COD) = 545 mg/l .3-.8 (BOD/COD), used 0.55

TKN = 70 mg/l
NH3N = 35 mg/l

Organic N14° C = 35 mg/l
Winter Temp. Min. = 15 °C

Summer Temp. Max. = 29 °C
MLSS = 3,000 mg/l, conc. Of suspended solids in aeration tank

MLVSS = 70 % of MLSS
MLVSS (X) = 2100 mg/l, conc. Of volatile suspended solids in aeration tank

COEFFICIENTS
θc = 30 days, mean cell residence time
Y = 0.4 maximum yield coefficient, range: 0.3 - 0.5 (Metcalf & Eddy Table 8-10)

Yn = 0.12 g VSS / g NH4-N, range: 0.1 - 0.15 (Metcalf & Eddy Table 8-11)
Ko = 0.5 g / m^3, range: 0.40 - 0.60 (Metcalf & Eddy Table 8-11)
kd = 0.12 day^-1, endogenous decay coefficient, range: 0.06 - 0.2 (Metcalf & Eddy Table 8-10)
kd = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-10)

kd, 14°C = 0.099 g/g*d
Kdn = 0.080 g VSS / g VSS*d, range: 0.05 - 0.15 (Metcalf & Eddy Table 8-10)
Kdn = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-11)

Kdn, 14°C = 0.066 g/g*d
Kn = 0.740 g NH4-N / m^3, range: 0.5 - 1.0 (Metcalf & Eddy Table 8-11)
Kn = 1.053 unitless, range: 1.03 - 1.123 (Metcalf & Eddy Table 8-11)

Kn, 14°C = 0.572 g / m^3
µmn = 0.750 g VSS / g VSS*d, range: 0.20 - 0.90 (Metcalf & Eddy Table 8-11)

µn = 1.070 unitless, range: 1.06 - 1.123 (Metcalf & Eddy Table 8-11)
µm, 14°C = 0.535 g /g*d

fd = 0.150 unitless, range: 0.08 - 0.2 (Metcalf & Eddy Table 8-10)

DESIGN CALCULATIONS

A.  BOD5 Loading

F =  5412.7 lb BOD5 /day 

B.  TSS Loading

TSS =  5412.7 lb TSS /day 

C. Micro-organism Mass in Aeration Basin

Mv = 14120 lb

D. Aeration Volume

Min Volume (gal): 806,211.18  
Min Volume (cf): 107,775       

35 (TCEQ Chap. 217.154: Conventional with Nitrification, Temps 715°C)

Min Volume (cf): 154,647       

Min Volume (cf): 154,647       For BOD Reduction

TCEQ Max. Organic Loading: lbs BOD5/day/1000 cf

610
)(34.8 SSQ

F o −××
=

6
inf

10
)(34.8 effTSSTSSQ

TSS
−××

=

)(1 cd

c
v k

Y
FM

θ
θ

×+
×

×=

)(1
)(

cd

oc

k
SSY

X
Q

V
θ

θ
×+
−×

×
×

=

Page 10 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
INTERIM III PHASE

E. Nitrification
pH: 7.2             

DO (mg/L): 2.0             Dissolved Oxygen
Ko: 0.5             Half-Saturation coefficient for DO (Metcalf & Eddy Table 8-11)

Temp (°C): 15.0           
Effluent NH3 (mg/L): 2.0             

Temperature Term, Tt: 1.00           Tt=e^(0.098*(T-15))
DO Term, DOt: 0.80           DOt=DO/(Ko+DO)
pH Term, pHt: 1.00           pHt=1-0.833*(7.2-pH)

Kn: 0.40           Half-Saturation coefficient for oxidation of ammonia Kn=10^(0.051*T-1.158)
NH3 Term, NH3t: 0.83           NH3t=NH3/(Kn+NH3)

Nitrifier Growth Rate (days^-1): 0.33           Growth Rate=0.5*Tt*pHt*DOt*NH3t
Aerobic SRT Required (days): 3.01           SRT=1/Nitrifier Growth Rate

Safety Factor: 2.0             Typical Range: 1.5 - 2.5
Min Required Aerobic SRT (days): 6.0             

Minimum Aerobic Volume (cf): 156,362.2  For Nitrification

F. Sludge Yield
0.9 lbs Sludge / lb BOD

Sludge Yield: 4,871 lbs/day
Assume Percent Solids = 1.5 %

Qsludge = 38,940 gal/day

G. Clarifier

Max Surface Loading: 1,200 gpd/sf at Peak Flow
Max Surface Loading: 600 gpd/sf at Design Flow

Min Detention Time: 1.8 hrs at Peak Flow
Max Weir Loading: 20,000 gpd/lf at Peak Flow

Minimum Surface Area: 7,333 sf
Minimum Volume: 660,000 gallons = 88229.4 cf

Minimum Weir Length: 440 lf

H. Return Activated Sludge

Minimum Rate: 50% of Design Flow = 763.9 gpm
Maximum Rate: 100% of Design Flow = 1,527.8 gpm

Provide: 39 6" Air Lift Pumps or 22 8" Air Lift Pumps (If Air Lift Pumps Utilized) 

I. Sludge Holding Basin

Max Loading: 200 lbs volatile solids per day / 1,000 cf (TCEQ Chap. 217.249.j.5)
Sludge Yield (lbs/day): 4,871

Volatile Portion: 70%
Min Basin Volume (cf): 17,050       

Minimum Detention Time: 15              days (TCEQ Chap. 217.249.j.4)
Sludge Yield (gpd): 38,940       

Min Basin Volume (cf): 78,083       

Min Required Basin Volume (cf): 78,083.0

J. Chlorine Contact Basin

Minimum Detention Time: 20 minutes at Peak Flow

Minimum Volume: ######## gallons = 16,338.8 cf

(TCEQ Chap. 217.154: Activated Sludge, Secondary with Nitrification)

Page 11 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
INTERIM III PHASE

K. Aeration
1. Aeration Basins

Minimum oxygen requirement = 3,200 scf per lb BOD5 per day @ 12' submergence and 20 deg C

Diffuser Submergence Depth = 12 ft
Correction Factor = 1.00

Minimum oxygen requirement = 12,028 scfm @ 20 deg C

2. Digester
Oxygen Requirement = 30 scfm per 1,000 ft3

Minimum oxygen requirement = 2342 scfm

3. Air Lift Pumps

Minimum air requirement = 1365 scfm

4. Total

Total Air Flow Requirement = 15,736 scfm

L. Fine Screen
Bar Spacing: 1.125 in (center to center)

Average Flow Rate: 2.2 MGD
Approximate Volume of Screenings: 13 cf/MG

Anticipated Volume of Screenings: 28.6 cf per day 7.41 CY Per Week

COARSE SCREEN (BYPASS/OVERFLOW BAR SCREEN)

Influent Flow Rate
Average Influent Flow Rate: 2.20 MGD = 1528 gpm = 3.404 cfs

Peak Influent Flow Rate: 8.80 MGD = 6111 gpm = 13.616 cfs

Channel Geometry
Channel Width: 3.00 ft

Design Channel Flow Depth: 1.3 ft
Max. Channel Depth: 3.9 ft

Bar Rack Geometry
Bar Size: 0.625 in

Clear Space Between Bars: 0.500 in
Incline Angle: 45 degrees

No. of Bars in Rack: 32
Clear Space: 1.3333333 sf per ft of channel depth

Headloss thru Bar Screen
Channel Area (Avg): 3.9 sf
Channel Area (Max): 11.7 sf

Approach Velocity (Avg): 0.873 fps (using design channel depth)
Approach Velocity (Peak): 1.164 fps (using max. channel depth)

Bar Screen Area (Avg): 1.73 sf
Bar Screen Area (Max): 5.20 sf

Velocity Through Bars (Avg): 1.96 fps (using design channel depth)
Velocity Through Bars (Max): 2.62 fps (using max. channel depth)

V= Velocity of flow through openings in rack
v= Approach velocity
g= Acceleration of gravity, 32.2

Assuming Clogging:
Assuming No Clogging: Clogging Factor:

Head Loss (Design): 0.0686 ft Head Loss (Design): ft
Head Loss (Max): 0.1220 ft Head Loss (Max): ft

Diffuser Submergence Depth (ft) Airflow Correction Factor
8 1.82

10 1.56
12 1.00

0.500
0.275
0.488

15 0.91
18 0.73
20 0.64

g
vVHeadLoss
××

=
−

27.0

22

Page 12 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
FINAL PHASE

PARAMETERS
Influent: Effluent:

Q = 3,300,000    GPD S = 5 mg/l, BOD5eff

Qp1 = 13,200,000  GPD to Headworks TSSeff = 5 mg/l
Qp2 = 13,200,000  GPD downstream of Infl EQ (N/A) NH3N = 2 mg/l
So = 300 mg/l, BOD5infl Chlorine Residual = 1 mg/l @ 20 min det

TSSinf = 300 mg/l Total Phosphorus = 1 mg/l
Chemical Oxygen 
Demand (COD) = 545 mg/l .3-.8 (BOD/COD), used 0.55

TKN = 70 mg/l
NH3N = 35 mg/l

Organic N14° C = 35 mg/l
Winter Temp. Min. = 15 °C

Summer Temp. Max. = 29 °C
MLSS = 3,000 mg/l, conc. Of suspended solids in aeration tank

MLVSS = 70 % of MLSS
MLVSS (X) = 2100 mg/l, conc. Of volatile suspended solids in aeration tank

COEFFICIENTS
θc = 30 days, mean cell residence time
Y = 0.4 maximum yield coefficient, range: 0.3 - 0.5 (Metcalf & Eddy Table 8-10)

Yn = 0.12 g VSS / g NH4-N, range: 0.1 - 0.15 (Metcalf & Eddy Table 8-11)
Ko = 0.5 g / m^3, range: 0.40 - 0.60 (Metcalf & Eddy Table 8-11)
kd = 0.12 day^-1, endogenous decay coefficient, range: 0.06 - 0.2 (Metcalf & Eddy Table 8-10)
kd = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-10)

kd, 14°C = 0.099 g/g*d
Kdn = 0.080 g VSS / g VSS*d, range: 0.05 - 0.15 (Metcalf & Eddy Table 8-10)
Kdn = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-11)

Kdn, 14°C = 0.066 g/g*d
Kn = 0.740 g NH4-N / m^3, range: 0.5 - 1.0 (Metcalf & Eddy Table 8-11)
Kn = 1.053 unitless, range: 1.03 - 1.123 (Metcalf & Eddy Table 8-11)

Kn, 14°C = 0.572 g / m^3
µmn = 0.750 g VSS / g VSS*d, range: 0.20 - 0.90 (Metcalf & Eddy Table 8-11)

µn = 1.070 unitless, range: 1.06 - 1.123 (Metcalf & Eddy Table 8-11)
µm, 14°C = 0.535 g /g*d

fd = 0.150 unitless, range: 0.08 - 0.2 (Metcalf & Eddy Table 8-10)

DESIGN CALCULATIONS

A.  BOD5 Loading

F =  8119.0 lb BOD5 /day 

B.  TSS Loading

TSS =  8119.0 lb TSS /day 

C. Micro-organism Mass in Aeration Basin

Mv = 21180 lb

D. Aeration Volume

Min Volume (gal): #########
Min Volume (cf): 161,663       

35 (TCEQ Chap. 217.154: Conventional with Nitrification, Temps 715°C)

Min Volume (cf): 231,971       

Min Volume (cf): 231,971       For BOD Reduction

TCEQ Max. Organic Loading: lbs BOD5/day/1000 cf

610
)(34.8 SSQ

F o −××
=

6
inf

10
)(34.8 effTSSTSSQ

TSS
−××

=

)(1 cd

c
v k

Y
FM

θ
θ

×+
×

×=

)(1
)(

cd

oc

k
SSY

X
Q

V
θ

θ
×+
−×

×
×

=

Page 13 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
FINAL PHASE

E. Nitrification
pH: 7.2             

DO (mg/L): 2.0             Dissolved Oxygen
Ko: 0.5             Half-Saturation coefficient for DO (Metcalf & Eddy Table 8-11)

Temp (°C): 15.0           
Effluent NH3 (mg/L): 2.0             

Temperature Term, Tt: 1.00           Tt=e^(0.098*(T-15))
DO Term, DOt: 0.80           DOt=DO/(Ko+DO)
pH Term, pHt: 1.00           pHt=1-0.833*(7.2-pH)

Kn: 0.40           Half-Saturation coefficient for oxidation of ammonia Kn=10^(0.051*T-1.158)
NH3 Term, NH3t: 0.83           NH3t=NH3/(Kn+NH3)

Nitrifier Growth Rate (days^-1): 0.33           Growth Rate=0.5*Tt*pHt*DOt*NH3t
Aerobic SRT Required (days): 3.01           SRT=1/Nitrifier Growth Rate

Safety Factor: 2.0             Typical Range: 1.5 - 2.5
Min Required Aerobic SRT (days): 6.0             

Minimum Aerobic Volume (cf): 234,543.3  For Nitrification

F. Sludge Yield
0.9 lbs Sludge / lb BOD

Sludge Yield: 7,307 lbs/day
Assume Percent Solids = 1.5 %

Qsludge = 58,410 gal/day

G. Clarifier

Max Surface Loading: 1,200 gpd/sf at Peak Flow
Max Surface Loading: 600 gpd/sf at Design Flow

Min Detention Time: 1.8 hrs at Peak Flow
Max Weir Loading: 20,000 gpd/lf at Peak Flow

Minimum Surface Area: 11,000 sf
Minimum Volume: 990,000 gallons = 132344.1 cf

Minimum Weir Length: 660 lf

H. Return Activated Sludge

Minimum Rate: 50% of Design Flow = 1,145.8 gpm
Maximum Rate: 100% of Design Flow = 2,291.7 gpm

Provide: 58 6" Air Lift Pumps or 33 8" Air Lift Pumps (If Air Lift Pumps Utilized) 

I. Sludge Holding Basin

Max Loading: 200 lbs volatile solids per day / 1,000 cf (TCEQ Chap. 217.249.j.5)
Sludge Yield (lbs/day): 7,307

Volatile Portion: 70%
Min Basin Volume (cf): 25,575       

Minimum Detention Time: 15              days (TCEQ Chap. 217.249.j.4)
Sludge Yield (gpd): 58,410       

Min Basin Volume (cf): 117,125     

Min Required Basin Volume (cf): 117,124.5

J. Chlorine Contact Basin

Minimum Detention Time: 20 minutes at Peak Flow

Minimum Volume: ######## gallons = 24,508.2 cf

(TCEQ Chap. 217.154: Activated Sludge, Secondary with Nitrification)

Page 14 of 15 Design Calculations



MUSTANG RIDGE
WATER RECLAMATION FACILITY

ATTACHMENT K - PRELIMINARY DESIGN CALCULATIONS
FINAL PHASE

K. Aeration
1. Aeration Basins

Minimum oxygen requirement = 3,200 scf per lb BOD5 per day @ 12' submergence and 20 deg C

Diffuser Submergence Depth = 12 ft
Correction Factor = 1.00

Minimum oxygen requirement = 18,042 scfm @ 20 deg C

2. Digester
Oxygen Requirement = 30 scfm per 1,000 ft3

Minimum oxygen requirement = 3514 scfm

3. Air Lift Pumps

Minimum air requirement = 2030 scfm

4. Total

Total Air Flow Requirement = 23,586 scfm

L. Fine Screen
Bar Spacing: 1.125 in (center to center)

Average Flow Rate: 3.3 MGD
Approximate Volume of Screenings: 13 cf/MG

Anticipated Volume of Screenings: 42.9 cf per day 11.12 CY Per Week

COARSE SCREEN (BYPASS/OVERFLOW BAR SCREEN)

Influent Flow Rate
Average Influent Flow Rate: 3.30 MGD = 2292 gpm = 5.106 cfs

Peak Influent Flow Rate: 13.20 MGD = 9167 gpm = 20.423 cfs

Channel Geometry
Channel Width: 3.00 ft

Design Channel Flow Depth: 2.0 ft
Max. Channel Depth: 6.0 ft

Bar Rack Geometry
Bar Size: 0.625 in

Clear Space Between Bars: 0.500 in
Incline Angle: 45 degrees

No. of Bars in Rack: 32
Clear Space: 1.3333333 sf per ft of channel depth

Headloss thru Bar Screen
Channel Area (Avg): 6.0 sf
Channel Area (Max): 18.0 sf

Approach Velocity (Avg): 0.851 fps (using design channel depth)
Approach Velocity (Peak): 1.135 fps (using max. channel depth)

Bar Screen Area (Avg): 2.67 sf
Bar Screen Area (Max): 8.00 sf

Velocity Through Bars (Avg): 1.91 fps (using design channel depth)
Velocity Through Bars (Max): 2.55 fps (using max. channel depth)

V= Velocity of flow through openings in rack
v= Approach velocity
g= Acceleration of gravity, 32.2

Assuming Clogging:
Assuming No Clogging: Clogging Factor:

Head Loss (Design): 0.0653 ft Head Loss (Design): ft
Head Loss (Max): 0.1160 ft Head Loss (Max): ft

Diffuser Submergence Depth (ft) Airflow Correction Factor
8 1.82

10 1.56
12 1.00

0.500
0.261
0.464

15 0.91
18 0.73
20 0.64

g
vVHeadLoss
××

=
−

27.0

22

Page 15 of 15 Design Calculations



 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT L 

FEMA FIRM MAP 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



mbev
Rectangle

mbev
Text Box
WWTP

mbev
Line



 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT M 

WIND ROSE 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Frequency (%
)

AUSTIN BERGSTROM AP (TX) Wind Rose
Oct. 1, 1942 - June 13, 2024 

​Sub-Interval: Jan. 1 - Dec. 31, 0 - 23

1.3 - 4
4 - 8
8 - 13
13 - 19
19 - 25
25 - 32
32 - 39
39 - 47
47 -

Wind Speed (mph)

N
NNE

NE

ENE

E

ESE

SE

SSE
S

SSW

SW

WSW

W

WNW

NW

NNW

0%

2%

4%

6%

8%

Click and drag to zoom

6/13/24, 7:34 AM cli-MATE: MRCC Application Tools Environment

https://mrcc.purdue.edu/CLIMATE/Hourly/WindRose2.jsp 1/1



 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT N 

SEWAGE SLUDGE MANAGEMENT PLAN 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



MUSTANG RIDGE
ATTACHMENT N - SLUDGE MANAGEMENT PLAN

INTERIM I PHASE

Dimensions and Capacities of Sludge Holding

Average Anticipated Sludge Yield: 5,310 gal/day

15 days
SRT from Treatment Basins: 6.76 days
Minimum SRT needed in Sludge Holding: 8.24 days

Prop Sludge Holdign Basins: 131,844 gal = 17,625 cubic feet

Proposed Sludge Holding SRT: 24.83 days
Total Proposed Sludge Retention Time: 31.59 days

Solids Generated

BOD5 Removal Influent concentration = 300 mg/l
Effluent concentration = 5 mg/l
Net removal = 295 mg/l

MLSS Operating Range = 3,000 mg/l

BOD5 removed 738 lbs/day
Dry Sludge Produced 664 lbs/day

Wet Sludge Produced* 44,285 lbs/day
Wet Sludge Produced* 5,310 gal/day

*Assuming Percent Solids in Sludge: 1.5 % Solids

Peaking 
Factor

2.4
2.1
1.9
1.8
1.7

1.65
1.32
1.3
1

Process:
Conventional activated sludge process will be utilized.  Sludge will be wasted from the clarifiers to the sludge 
holding basin. Sludge will be hauled by a licensed hauler to a TCEQ registered disposal site.

1,096

864

4,783
5,646
7,672

12,953
877

365
15

TCEQ Minimum Sludge Retention Time:

Length of Sustainded 
Peak (days)

1
2
3
4
5
7
14

1,129

Total Sustained 
Loading (lb)

1,594
2,790
3,786

12,276

Waste Sludge 
Mass Loading 

(lbs/day)
1,594
1,395
1,262
1,196

664 242,463

Page 1 of 5 Sludge Management Plan



MUSTANG RIDGE
ATTACHMENT N - SLUDGE MANAGEMENT PLAN

INTERIM II PHASE

Dimensions and Capacities of Sludge Holding

Average Anticipated Sludge Yield: 19,470 gal/day

15 days
SRT from Treatment Basins: 6.27 days
Minimum SRT needed in Sludge Holding: 8.72975 days

Prop Sludge Holding Basins: 457,059 gal = 61,100 cubic feet

Proposed Sludge Holding SRT: 23.48 days
Total Proposed Sludge Retention Time: 29.75 days

Solids Generated

BOD5 Removal Influent concentration = 300 mg/l
Effluent concentration = 5 mg/l
Net removal = 295 mg/l

MLSS Operating Range = 3,000 mg/l

BOD5 removed 2,706 lbs/day
Dry Sludge Produced 2,436 lbs/day

Wet Sludge Produced* 162,380 lbs/day
Wet Sludge Produced* 19,470 gal/day

*Assuming Percent Solids in Sludge: 1.5 % Solids

Peaking 
Factor

2.4
2.1
1.9
1.8
1.7

1.65
1.32
1.3
1

Process:

TCEQ Minimum Sludge Retention Time:

Length of Sustainded 
Peak (days)

Waste Sludge 
Mass Loading 

(lbs/day)
Total Sustained 

Loading (lb)
1 5,846 5,846
2 5,115 10,230
3 4,628 13,883
4 4,384 17,537
5 4,141 20,703
7 4,019 28,132
14 3,215 45,012
15 3,166 47,496

365 2,436 889,029

Conventional activated sludge process will be utilized.  Sludge will be wasted from the clarifiers to the sludge 
holding basin. Sludge will be hauled by a licensed hauler to a TCEQ registered disposal site.

Page 2 of 5 Sludge Management Plan



MUSTANG RIDGE
ATTACHMENT N - SLUDGE MANAGEMENT PLAN

INTERIM III PHASE

Dimensions and Capacities of Sludge Holding

Average Anticipated Sludge Yield: 38,940 gal/day

15 days
SRT from Treatment Basins: 6.27 days
Minimum SRT needed in Sludge Holding: 8.73 days

Prop Sludge Holding Basins: 685,588 gal = 91,650 cubic feet

Proposed Sludge Holding SRT: 17.61 days
Total Proposed Sludge Retention Time: 23.88 days

Solids Generated

BOD5 Removal Influent concentration = 300 mg/l
Effluent concentration = 5 mg/l
Net removal = 295 mg/l

MLSS Operating Range = 3,000 mg/l

BOD5 removed 5,413 lbs/day
Dry Sludge Produced 4,871 lbs/day

Wet Sludge Produced* 324,760 lbs/day
Wet Sludge Produced* 38,940 gal/day

*Assuming Percent Solids in Sludge: 1.50 % Solids

Peaking 
Factor

2.4
2.1
1.9
1.8
1.7

1.65
1.32
1.3
[...]
Michael E. Bevilacqua, P.E. 
 

mbevilacqua
Image



 

June 12, 2024 

Crossroads 10445 LP 

7801 N. Capital of Texas Highway 

Suite 390 

Austin, TX 78731 

 

 

RE:  Wastewater Service and  

Proposed TPDES Facility WQ0015905001 (Mustang Ridge, LLC) 

 

To Whom It May Concern: 

We are currently working on an application to amend our existing wastewater treatment facility 

discharge permit from an ultimate capacity of 1.1 million gallons per day (MGD) to 3.5 MGD in Travis 

County. TCEQ requires us to contact entities with a permitted plant or collection system within three 

(3) miles of our site. Your permit WQ0015810001 is within 3 miles of our proposed facility. Please 

let us know if you are willing to and/or have the extra capacity in your facilities to accommodate this 

additional flow. 

 

Please respond in writing to Mike Bevilacqua at the address in the header of this letter or e-mail a 

copy of your response to mbevilacqua@baxterwoodman.com. Thank you in advance for your prompt 

attention regarding this matter. 

 

 

Respectfully submitted, 

 

 

 

 

Michael E. Bevilacqua, P.E. 
 

mbevilacqua
Image



 

June 12, 2024 

Gateway Oasis V LLC 

2800 Niagara Lane North 

Plymouth, MN 55447 

 

 

RE:  Wastewater Service and  

Proposed TPDES Facility WQ0015905001 (Mustang Ridge, LLC) 

 

To Whom It May Concern: 

We are currently working on an application to amend our existing wastewater treatment facility 

discharge permit from an ultimate capacity of 1.1 million gallons per day (MGD) to 3.5 MGD in Travis 

County. TCEQ requires us to contact entities with a permitted plant or collection system within three 

(3) miles of our site. Your permit WQ0015958001 is within 3 miles of our proposed facility. Please 

let us know if you are willing to and/or have the extra capacity in your facilities to accommodate this 

additional flow. 

 

Please respond in writing to Mike Bevilacqua at the address in the header of this letter or e-mail a 

copy of your response to mbevilacqua@baxterwoodman.com. Thank you in advance for your prompt 

attention regarding this matter. 

 

 

Respectfully submitted, 

 

 

 

 

Michael E. Bevilacqua, P.E. 
 

mbevilacqua
Image



 

June 12, 2024 

South 9 LLC 

1010 Mountain View Drive 

San Marcos, TX 78666 

 

 

RE:  Wastewater Service and  

Proposed TPDES Facility WQ0015905001 (Mustang Ridge, LLC) 

 

To Whom It May Concern: 

We are currently working on an application to amend our existing wastewater treatment facility 

discharge permit from an ultimate capacity of 1.1 million gallons per day (MGD) to 3.5 MGD in Travis 

County. TCEQ requires us to contact entities with a permitted plant or collection system within three 

(3) miles of our site. Your permit WQ0015750001 is within 3 miles of our proposed facility. Please 

let us know if you are willing to and/or have the extra capacity in your facilities to accommodate this 

additional flow. 

 

Please respond in writing to Mike Bevilacqua at the address in the header of this letter or e-mail a 

copy of your response to mbevilacqua@baxterwoodman.com. Thank you in advance for your prompt 

attention regarding this matter. 

 

 

Respectfully submitted, 

 

 

 

 

Michael E. Bevilacqua, P.E. 
 

mbevilacqua
Image



 

June 12, 2024 

Travis County MUD 26 

4301 Bull Creek Road 

Suite 150 

Austin, TX 78731 

 

 

RE:  Wastewater Service and  

Proposed TPDES Facility WQ0015905001 (Mustang Ridge, LLC) 

 

To Whom It May Concern: 

We are currently working on an application to amend our existing wastewater treatment facility 

discharge permit from an ultimate capacity of 1.1 million gallons per day (MGD) to 3.5 MGD in Travis 

County. TCEQ requires us to contact entities with a permitted plant or collection system within three 

(3) miles of our site. Your permit WQ0015822001 is within 3 miles of our proposed facility. Please 

let us know if you are willing to and/or have the extra capacity in your facilities to accommodate this 

additional flow. 

 

Please respond in writing to Mike Bevilacqua at the address in the header of this letter or e-mail a 

copy of your response to mbevilacqua@baxterwoodman.com. Thank you in advance for your prompt 

attention regarding this matter. 

 

 

Respectfully submitted, 

 

 

 

 

Michael E. Bevilacqua, P.E. 
 

mbevilacqua
Image



 

June 12, 2024 

Wright Road 1327 LLC 

2040 Webster Street 

San Francisco, CA 94115 

 

 

RE:  Wastewater Service and  

Proposed TPDES Facility WQ0015905001 (Mustang Ridge, LLC) 

 

To Whom It May Concern: 

We are currently working on an application to amend our existing wastewater treatment facility 

discharge permit from an ultimate capacity of 1.1 million gallons per day (MGD) to 3.5 MGD in Travis 

County. TCEQ requires us to contact entities with a permitted plant or collection system within three 

(3) miles of our site. Your permit WQ0016302001 is within 3 miles of our proposed facility. Please 

let us know if you are willing to and/or have the extra capacity in your facilities to accommodate this 

additional flow. 

 

Please respond in writing to Mike Bevilacqua at the address in the header of this letter or e-mail a 

copy of your response to mbevilacqua@baxterwoodman.com. Thank you in advance for your prompt 

attention regarding this matter. 

 

 

Respectfully submitted, 

 

 

 

 

Michael E. Bevilacqua, P.E. 
 

mbevilacqua
Image



 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT Q  

PLAIN LANGUAGE SUMMARIES 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



TCEQ-20972 (08/31/2023)  Page 1 of 4 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

PLAIN LANGUAGE SUMMARY FOR TPDES OR 

TLAP PERMIT APPLICATIONS 

Plain Language Summary Template and Instructions for Texas 

Pollutant Discharge Elimination System (TPDES) and Texas 

Land Application (TLAP) Permit Applications 
 
Applicants should use this template to develop a plain language summary as required by 
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may 
modify the template as necessary to accurately describe their facility as long as the summary 
includes the following information: (1) the function of the proposed plant or facility; (2) the 
expected output of the proposed plant or facility; (3) the expected pollutants that may be 
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control 
those pollutants, so that the proposed plant will not have an adverse impact on human health 
or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements.  
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
Enter ‘INDUSTRIAL’ or ‘DOMESTIC’ here WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

Mustang Ridge, LLC (CN605791656) proposes to operate the Mustang Ridge Water 
Reclamation Facility (RN111063335), an activated sludge process facility. The facility will be 
located at approximately 0.70 miles west of the intersection of FM 1327 and Highway 183, in 
Creedmoor, Travis County, Texas 78747. This application is for a major amendment to 
relocate the discharge point from its current location in the existing permit, relocate the 
WWTP to a new location from its current location in the existing permit, and to increase the 
treatment and disposal capacity from 1.1 MGD to 3.3 MGD.  

Discharges from the facility are expected to contain Carbonaceous Biochemical Oxygen 
Deman (CBOD5), Total Suspended Solids (TSS), Ammonia Nitrogen (NH3-N), Phosphorus (P), 
pH, and Escherichia Coli. Domestic wastewater will be treated by using an activated sludge 
process and the treatment units include a bar screen, aeration basins, secondary clarifiers, 
chlorine contact basins, sludge holding basins, and tertiary filters. 
 



TCEQ-20972 (08/31/2023)  Page 2 of 4 
Wastewater Individual Permit Application, Plain Language Template 

 
PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 
 
AGUAS RESIDUALES Introduzca ‘INDUSTRIALES’ o ‘DOMÉSTICAS’ aquí /AGUAS PLUVIALES 
 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 
 
Mustang Ridge, LLC (CN605791656) propone operar la instalacion de tratamiento de aguas 
residuals de Mustang Ridge  (RN111063335, un instalacion do proceso de lodos activados. La 
instalación estará ubicada en aproximadamente 0,70 millas al oeste de la interseccion de FM 
1327 y autopista 183, en la ciudad de Creedmoor, Condado de Travis, Texas 78747. Esta 
solicitud es para una enmienda importante para reubicar el punto de descarga desde su 
ubicación actual en el permiso existente, reubicar la tratamiento de aguas residuales a una 
nueva ubicación desde su ubicación actual en el permiso existente y aumentar la capacidad 
de tratamiento y disposición de 1.1 MGD a 3.3 MGD. 

Se espera que las descargas de la instalación contengan demanda bioquimica de oxigeno 
carbonoso de cinco dias (CBOD5), y Solidos total suspendidos (TSS), y Nitrogeno Amoniaco 
(NH3-N), y Fosforo (P), y Escherichia coli. Aquas residuals domesticas. estará tratado por una 
planta de proceso de lodos activados y las unidades de tratamiento incluyen una criba de 
barras, tanques de aireacion, clarificadores secundarios, taneques de contacto de cloro, 
tanques de retencion de lodos y filtros terciarios. 
  



TCEQ-20972 (08/31/2023)  Page 3 of 4 
Wastewater Individual Permit Application, Plain Language Template 

INSTRUCTIONS 

1. Enter the name of applicant in this section. The applicant name should match the 
name associated with the customer number. 

2. Enter the Customer Number in this section. Each Individual or Organization is issued a 
unique 11-digit identification number called a CN (e.g. CN123456789). 

3. Choose “operates” in this section for existing facility applications or choose “proposes 
to operate” for new facility applications.  

4. Enter the name of the facility in this section. The facility name should match the name 
associated with the regulated entity number.  

5. Enter the Regulated Entity number in this section. Each site location is issued a unique 
11-digit identification number called an RN (e.g. RN123456789). 

6. Choose the appropriate article (a or an) to complete the sentence.  

7. Enter a description of the facility in this section. For example: steam electric generating 
facility, nitrogenous fertilizer manufacturing facility, etc.  

8. Choose “is” for an existing facility or “will be” for a new facility. 

9. Enter the location of the facility in this section. 

10. Enter the City nearest the facility in this section. 

11. Enter the County nearest the facility in this section. 

12. Enter the zip code for the facility address in this section. 

13. Enter a summary of the application request in this section. For example: renewal to 
discharge 25,000 gallons per day of treated domestic wastewater, new application to 
discharge process wastewater and stormwater on an intermittent and flow-variable 
basis, or major amendment to reduce monitoring frequency for pH, etc. If more than 
one outfall is included in the application, provide applicable information for each 
individual outfall. 

14. List all pollutants expected in the discharge from this facility in this section. If 
applicable, refer to the pollutants from any federal numeric effluent limitations that 
apply to your facility.  

15. Enter the discharge types from your facility in this section (e.g., stormwater, process 
wastewater, once through cooling water, etc.) 

16. Choose the appropriate verb tense to complete the sentence.  

17. Enter a description of the wastewater treatment used at your facility. Include a 
description of each process, starting with initial treatment and finishing with the 
outfall/point of disposal. Use additional lines for individual discharge types if 
necessary. 

Questions or comments concerning this form may be directed to the Water Quality Division’s 
Application Review and Processing Team by email at WQ-ARPTeam@tceq.texas.gov or by 
phone at (512) 239-4671. 

  



TCEQ-20972 (08/31/2023)  Page 4 of 4 
Wastewater Individual Permit Application, Plain Language Template 

Example 

Individual Industrial Wastewater Application 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39. The information provided in this summary may change during the technical review of the 
application and are not federal enforceable representations of the permit application. 

ABC Corporation (CN600000000) operates the Starr Power Station (RN10000000000), a two-
unit gas-fired electric generating facility. Unit 1 has a generating capacity of 393 megawatts 
(MWs) and Unit 2 has a generating capacity of 528 MWs. The facility is located at 1356 Starr 
Street, near the City of Austin, Travis County, Texas 78753. 

This application is for a renewal to discharge 870,000,000 gallons per day of once through 
cooling water, auxiliary cooling water, and also authorizes the following waste streams 
monitored inside the facility (internal outfalls) before it is mixed with the other wastewaters 
authorized for discharge via main Outfall 001, referred to as “previously monitored effluents” 
(low-volume wastewater, metal-cleaning waste, and stormwater (from diked oil storage area 
yards and storm drains)) via Outfall 001. Low-volume waste sources, metal-cleaning waste, 
and stormwater drains on a continuous and flow-variable basis via internal Outfall 101.  

The discharge of once through cooling water via Outfall 001 and low-volume waste and 
metal-cleaning waste via Outfall 101 from this facility is subject to federal effluent limitation 
guidelines at 40 CFR Part 423. The pollutants expected from these discharges based on 40 
CFR Part 423 are: free available chlorine, total residual chlorine, total suspended solids, oil 
and grease, total iron, total copper, and pH. Temperature is also expected from these 
discharges. Additional potential pollutants are included in the Industrial Wastewater 
Application Technical Report, Worksheet 2.0. 

Cooling water and boiler make-up water are supplied by Lake Starr Reservoir. The City of 
Austin municipal water plant (CN600000000, PWS 00000) supplies the facility’s potable water 
and serves as an alternate source of boiler make-up water. Water from the Lake Starr 
Reservoir is withdrawn at the intake structure and treated with sodium hypochlorite to 
prevent biofouling and sodium bromide as a chlorine enhancer to improve efficacy and then 
passed through condensers and auxiliary equipment on a once-through basis to cool 